Page 1 of 43

/Imanual place.com/downl oad/cub-cadet-parts-manual -for-model-rzt17/

http

Carburetor, Air Cleaner And Manifold

Cub Cadet Papts N¥seOENMotebRZaTlet Parts Call 606-678-9623 or 606-561-4983
RZT17

Full download

WHKVHH\HMHEW
/ \ 13 -
_ ,Am, ) .Ag A/ /

-—
N4

TN =

&
BL
™A AR )
e 10 "
< ® ||Y¥ =
\ : /\mmm“.%
) mmmxxx“w\
o : et
(© \ |
e e w; ,\QW/V P
// = M,@BC = - ..\\ib\ \“H'
7 N
\\\ \
|
TN ! _ ~ ,\.I -
./ @ Ok | o0& | ¥
! I — — N — ~ L
,”Wmmm“m_\ N & | @ 7\ T &
/ h U A ; (9 \ 4 10| G—
o ) & \ 29 ¢
T =~ Ny Grmn O} © i
e = A = U & ~ &)
& &mmmmmu““\ A@/v i--_,.x/ % %wm mmu nwu\v -
- N\ ¢
-~ m N@\v — / \ \w
MWWV\ %_ ! 3m mnu)ﬂwwwwmwm_\ mmmw = k ¢ v.|/ \Vnﬂ/ 7PN
5 ST | BN
C

G
j
| By=== )0
) P 'y
,n quw N, \\\\..:_‘- mq nnu\v |
Afnmv\v. p 4 INUM‘L t‘n 1
& OW

(=)
W\ Y

!
=Nl ==e 1\

AN
AN

B~V
AVIra N N N
WOWWR

W

A

=

P

e

omv‘-..il!A\_n.;v

"
it

Thisisthe cut pages sample. DOWWWF}QOW@NMI(@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-rzt17/

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT17 Page 2 of 43
Carburetor, Air Cleaner And Manifold
Ref#  Part Number Qty S/P/F  Description
1 BS-690193 1 Manifold, Intake
2 BS-692137 1 /P Gasket, Intake
3 BS-690227 1 Stud (Carburetor)
4 BS-691148 4 Screw (Intake Manifold)
5 BS-690602 1 Bushing, Throttle Shaft
6 BS-498030 1 Kit, Idle Mixture
7 BS-691636 2 /P Screw (Throttle Valve)
8 BS-495800 1 Kit, Idle Speed
9 BS-690525 1 /P Pin, Flpat Hinge
10 BS-231855 1 S  Valve, Float Needle
11  BS-690577 1 /P Seal, Inlet (LMT697204)
BS-691780 1 /P Seal, Inlet (LMT697202)
12 BS-690464 1 Valve, Choke
13 BS-692344 1 Valve, Choke
14  BS-694352 1 Jet, Main (Standard)
BS-697228 1 Jet, Main (High Altitude)
15 BS-698445 1 S  Carburetor
16 BS-695005 1 Plug, Welch
17 BS-691750 1 Valve, Throttle
18 BS-494379 1 S Kit, Throttle Shaft
19 BS-494381 1 /P Float, Carburetor
20 BS-281165 1 S  Gasket, Float Bowl
21  BS-495097 1 S  Kit, Choke Shaft
22  BS-495931 1 S  Kit, Choke Shaft
23 BS-697140 1 Nozzle, Carburetor
24 BS-698174 1 Connector, Hose
25 BS-697098 1 S Line, Fuel
26 BS-692255 1 /P Sealing Washer
27 BS-698599 1 S  Housing, Blower
28 BS-697102 3 Screw (Blower Housing)
29 BS-697103 1 Screw (Blower Housing)
30 BS-697122 1 Elbow, Intake
31 BS-698083 1 S  Filter, Air Cleaner Cartridge
32 BS-95162 2 S Clamp, Hose
33 BS-692138 1 O-Ring Seal
34  BS-690801 1 Spring/Seal Assembly
35 BS-690802 1 /P Spring/Seal Assembly
36 BS-698401 1 Retainer, Air Filter
37 BS-690958 1 /P Nut (Carburetor)
38 BS-690572 1 /P Spring, Detent
39 BS-694393 1 Solenoid, Fuel
40 BS-691657 1 /P Screw, Float Bowl
41  BS-697015 1 /P Filter, Pre Cleaner
42  BS-698403 1 Cover, Air Cleaner
43  BS-495933 1 /P Bowl, Float
44  BS-691326 1 /P Seal, Throttle Shaft
45  BS-699852 1 Plate, Trim
46  BS-691333 1 /P Cap, Limiter
47  BS-691917 1 /P O-Ring Seal
48 BS-697123 1 O-Ring Seal
49 BS-697419 1 Latch, Blower Housing

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 3 of 43

Controls And Deck Li

RZT17

o~
: A, :,.w_ ]
ey - -——. A g
e Ar.mu‘ g A,H.\v J =)
’ S N O — / T
S S Tk ]
N / o Ay AN ™ J—
W/ / ; T i
/ // L .‘ﬁN % Lo
A/\A A 1) A \ (B N
k. NS AmA./. e AAZ )
N\ Bf & TR

"~
gy

—,
<
9)

WWW.mymowerparts.com



Cub Cadet Papts N¥seOENMotebRZaTlet Parts Call 606-678-9623 or 606-561-4983

Full download: http://manual pl ace.com/download/cub-cadet-parts-manual -for-model-rzt17/

RZT17 Page 4 of 43
Controls And Deck Lift

Ref#  Part Number Qty S/P/F  Description
1 603-04150 1 S Lever, Lapbar, LH
2 603-04160 1 S  Shaft Assembly, Deck Lift
3 603-04161 1 S Rod, Deck Front Hanger
4 603-04181 1 S Lever, Lapbar, RH
5 703-05387 2 S  Bracket, Lapbar Pivot
6  703-05396 1 S Handle, Brake
7  703-05401 2 S  Arm, Deck Lift
8 703-05414 1 Bracket, Front Deck Hanger
9 710-0514 1 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
10 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62 GR5
11  710-3008 4 /P Screw, Hex Cap, 5/16-18 x .75 GR5
12 710-3180 2 /P Screw, Hex Cap, 5/16-18 x 1.75 GR5
13  711-0198 2 S Ferrule, 3/8-24 x .375
14  712-0417A 2 /P Nut, Hex Flange, 5/8-18
15  712-0429 6 S Nut, Hex Insert Lock, 5/16-18 GR5
16  712-0431 5 S  Nut, Hex Flange Lock, 3/8-16 GRF
17  712-0896 2 Nut, Hex Insert Lock, 1/4-28 GR2
18 712-3056 2 /P Nut, Hex Jam, 5/8-18 GR5
19 714-0104 0 S  Pin, Internal Cotter
21 716-0106 4 /P E-Ring , .625 Dia. Shatft
22  720-0311 1 Grip, Handle
23  731-04719 2 S  Grip, Lapbar
24  731-04735 1 Grip, Handle
25 732-0334 1 S  Spring, Compression
26  732-0611 2 S  Spring, Extension
27  732-0874 1 /P Spring, Torsion
28  736-0158 2 S  Washer, Lock, 5/8
29  736-0270 2 /P Washer, Bell, .265 x .75 x .062
30 736-0275 2 S  Washer, Flat, .344 x .688 x .065
31 736-0366 2 /P Washer, Flat, .64 x 1.12 x .125
32 738-0143 4 /P Screw, Shoulder, .498 x .340:3/8-16
33  738-04100 2 Screw, Shoulder, 1/4-28 x .375
34  741-0225 6 S  Bearing, Hex Flange
35 741-0715 2 S Bearing, Flange Snap, .50 ID
36 746-0970 2 Cable, Deck Lift, 5.05 Long
37 747-04218 2 Rod, Brake
38  747-04224 1 Rod, Deck Lift Handle
39  747-04225 2 S Rod, Lapbar Control
40  747-04226 2 S  Shaft, Control
41  748-04052 2 Hub, Control
42  714-3020 1 /P Pin, Internal Cotter
43 741-3074 2 Bearing, Flange, .626 x .938 x .344

Thisisthe cut pages sample. DOWWWWOWMI(S com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-rzt17/

